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INSPECTION CERTIFICATE & MILL TEST CERTIFICATE-DIN 50049/EN 10204 3.1

Approved acc. To AD 2000-Markbiatt W0
and certified acc. To PED (972VEC) by
Certification Body for Pressure Equipment of

TUVNORD System 1.4401/1.4404
Notifled 10045
STEEL MAKING ROUTE
INDUCTION MELTED / AOD .
CHEMICAL ANALYSIS (%)
HEATNO| SIZE LENGTH | PIECES MD] ¢ | Mo | s [] P C | M | Mo | €u | T Co N
37330 | 40.000 MM £.00- 620 16 0972 | 0.017 | 1600 | 0360 | 0.023 | 0.039 |16.8%0 |10.070 | 2020 | 0.470 | 0001 | 0170 | 0.072
[ANICAL PROPERTIES(EN 10002-1) IMPACT TEST (TEST TEMP. AT RTHEN 10045-1)
HEATNO{ SAMPLE PROFF N/mm2 I%ELONGATION| %XREDUCTION [GRAIN| __CHARPY V-NOTCHJOULES)  [HARDNESS|
NUMBER Rp=0.2% __Rpclo% Lo=SD OFAREA | sizE 1 2 3 AVG
37330 | 100005234370 378.00 409.00 $1.00 72.00 148 150 | 152 150 188.00

A 479-13. ASME SA 479/SA 479M, SA 182-11 COND.A. ASME ACC TO SECTION 11 PART A ED # 4.
(GRADE:1.4401/1.4404, AIS1 316/316L.PMI TEST;: OK.STEEL MAKING ROUTE: INDUCTION MELTED/ AOD.
DIMENSIONAL+VISUAL CHECK WITHOUT OBJECTION.

ULTRASONIC TEST ACCORDING TO EN 102284 TYPE la CLASS 3.

MATERIAL CONFIRMS TO DIN EN 10088-3:2005,BS EN 10272:2008, EN 10277-1 Class 3.DIN EN 10278, DIN EN 10222-8. N
INTERGRANULAR CORROSION TEST SATISFACTORY AS PER DIN EN ISO 3651-2. CERTIFIED AS PER EN10204 3.1 AND AD2000 W2&W10. PED 97/23/EC, NACE MR 0175-2009, NACE MR0103.

_HHEE : MINIMUM SOLUTION ANNEALING TEMPERATURE 1050°C, SOAKING TIME 91 HRINCH WATER QUENCHED.
MATERIAL HAS BEEN TESETED AND FOUND TO BE FREE w’gs-°>ﬁ«=<n82.-.>3-2>.ﬂ°zk

OFFICE : 10, Imperial Chambers 15t Floor, Wilson Rowl, Ballarad Estate, Mumbai<0 038, INDIA. Tel-(+91-22)22614327,22614284,22647678,2261 3056 Fax: 91-22-22612980/22659763
WROKS : SURVEY NO-114, 119 & 120, VILL-MAHAGAON TAL-PALGHAR, DIST- THANE, MAHARASHTRA - 401506, INDIA, e-mail - vielgc@viraj.com
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TEST CERTIFICATE
VERIFIED TRUE
COPY OF ORIGINAL

1/4" NPT M/F FXD 90 DEG ELBOW 10K 316L
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